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CERTIFICADO OFICIAL
MILL TEST CERTIFICATE

Cliente/Customer [PLASA ANAHUAC Y CIAS. SA DECYV. No. Cert: 429944
Direccion/Address JAV. VALLE DE LAS ALAMEDAS 66 SN. FCO. Pag./ Page: 1
TULTITLAN, EDC. DE MEXICO De/Qf: 1
Cliente/Customer Pedido/ Fecha/Date Remision/
Numero/Code Pedido/Contract Mill Order Emisidn/Printed Reimpresién/Reprinted Delivery Order
0232500 4207 285238 08- AUG -2008 8- AUG -2008 0607960945
Part/ Espeson’? hickness Ancho/Width Largo/Length Producto/ Acab./ Norma Calidad/ Recubrim /Coating
Item mm in mm in mm n Product Finish Quality A B
01 0.61 0.0239 914 36.000 0 0.000 RFR M1 SAEIC08
Secuencia / Coil Number 391165-000 391222-000 391223-000
Parlida / ltem 01 01 01
Colada / Heat 69636 69610 69610
Colada/Heat 69610 69636
C 0,087 0,092
Mn 8,330 0,350
P 0,809 0010
S 0,005 0,008
% Analisis Si 0,024 0,020
Quimico Cu 0010 0,010
LI-LS Reat N1 0,018 0,010
Al 0,043 0,047
% Chemical
Analysis
LL-UL Actral
—
ING. ANTONIC MANI MEDRANO

Fecha 03-Jul-1993

REVIS{ON NO.I CVE FYALPLO3001
EFECTIVO A PARTIR DE: MARZQO 2008

{+} Secuencia Companera/Partner Coil

(LL-UL) Lower Limit - Upper Limit

{LI-LS} Limite Inferior - Limite Superior

(ECIYS) Esfuerzo CedenciafYield Strength

(EM/TS) Esfuerzo Maximo/Tensile Strength

{% EU/ UE, %) Elongacién Uniforme/ Uniform Elongation
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